

No.: QDIN2304000791ML01_EN

Date: 2023-05-05

Page: 1 of 5



CUSTOMER NAME: ZHENGZHOU HARDTAPE NEW MATERIALS TECHNOLOGY CO.,LTD

ADDRESS: NO.101, BUILDING Z1, XI YA TU INDUSTRIAL PARK, NORTHWEST

CORNER OF JIANSHE ROAD AND FEILONG ROAD, XING YANG

CITY, HENAN PROVINCE, CHINA POST CODE: 450100

Sample Name galvanized steel cord

Product Specification 3+2*0.37HT Product or Lot No. ZZHT202211

Manufacturer zhengzhou hardtape new materials technology co.ltd

Material and Mark SWRH82B Heat No. W232009420

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

Test Required : Tensile Test, Linear Density, Length of Lay, Cord construction, Lay

direction, Welds number, Filament diameter, Residual torsion, Weight of

Zinc Coating Test

: 2023-04-17 Date of Receipt

Testing Period 2023-04-17 ~ 2023-05-05

Test result(s) For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to

the sample(s) tested)

Signed for

SGS-CSTC Standards Technical

Services (Qingdao) Co., Ltd..



Rose Wang

Authorized signatory



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. intion: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, mail: CN.Doccheck@sgs.com



No.: QDIN2304000791ML01_EN

Date: 2023-05-05

Page: 2 of 5

1. Tensile Test

Sample Description:See photo Test Method: ASTM D2969-04

Test Condition:

Testing speed: 20mm/min Grip length: 1000mm

Lab Environmental Condition: 23±2℃, 50±5%RH

Test Result:

Test Item	Test Result	Client's requirement	Conclusion
Breaking load	1610N	1500-1650N	Pass

Note: Test specimens were cut from the sample.

Equipment Information:

Equipment	Model	Equipment No.	Calibration date	Next Calibration date
Universal Material Testing Machine	3367	POL-PL-E027	2023-04-08	2024-04-07

2. Linear Density

Sample Description: See photo Test Method: ASTM D2969-04

Test Condition: Specimen:1m

Lab Environmental Condition: 23±2°C, 50±5%RH

Test Result:

Test Item	Test Result	Client's requirement	Conclusion
Linear Density	4.27g/m	4.3±0.2g/m	Pass

Note: Test specimens were cut from the sample.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client is instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS Center, No.143, Zhuzhou Road, Laoshan District, Qingdao, Shandong, China 266101 中国・山东・青岛市崂山区株洲路143号通标中心



No.: QDIN2304000791ML01_EN

Date: 2023-05-05

Page: 3 of 5

Equipment Information:

Equipment	Model	Equipment No.	Calibration date	Next Calibration date
Electron Balance	XPE204	POL-PL-E008	2023-01-04	2024-01-03

3. Length of Lay

Sample Description: See photo Test Method: Provided by client

Method Description:Place a sheet of white paper or carbon paper over a straight-length section of the specimen and rub the paper with a pencil to form a relief impression. Measure the distance between 10 nodes and divide by 10 to obtain the lay length.

Lab Environmental Condition: 23±2℃, 50±5%RH

Test Result:

Test Item	Test Result	Client's Requirement	Conclusion
Length of Lay	19.0mm	17mm-19mm	Pass

Note: Test specimens were cut from the sample.

Equipment Information:

Equipment	Model	Equipment No.	Calibration date	Next Calibration
_4				date
Straight Steel Ruler	300mm	POL-PL-E018	2022-10-21	2023-10-20

4. Cord construction

Test Method: Provided by client

Test Result:

Test Item	Test Result	Client's Requirement	Conclusion
Cord construction	3+2*0.37	3+2*0.37	Pass

Note: The results comply with the client's requirement.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN. Doccheck@ass.com

SGS Center, No.143, Zhuzhou Road, Laoshan District, Qingdao, Shandong, China 266101 中国・山东・青岛市崂山区株洲路143号通标中心

t (86-532) 68999888 t (86-532) 68999888

www.sgsgroup.com.cn sgs.china@sgs.com



No.: QDIN2304000791ML01_EN

Date: 2023-05-05

Page: 4 of 5

5. Lay direction

Test Method: ASTMD2969-04

Test Result:

Test Item	Test Result	Client's Requirement	Conclusion
Lay direction	S	S	Pass

Note: The results comply with the client's requirement.

6. Welds number

Test Method: Visual inspection

Test Result:

Test Item	Test Result	Client's Requirement	Conclusion
Welds number	0	No more than 3 per coil	Pass

Note: The results comply with the client's requirement.

7. Filament diameter

Test Method: EN10324:2004

Test Result:

Test Item	Test Result	Client's Requirement	Conclusion
Filament diameter	0.373mm	0.365mm~0.375mm	Pass

Note: The results comply with the client's requirement.

8. Residual torsion

Test Method: ASTM D2969-04

Test Result:

Test Item	Test Result	Client's Requirement	Conclusion
Residual torsion	+1 r/6m	±0~3r/6m	Pass

Note: The results comply with the client's requirement.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction me exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Docchek@sgs.com

SGS Center, No.143, Zhuzhou Road, Laoshan District, Qingdao, Shandong, China 266101 中国・山东・青岛市崂山区株洲路143号通标中心

t (86-532) 68999888 t (86-532) 68999888

www.sgsgroup.com.cn sgs.china@sgs.com



No.: QDIN2304000791ML01_EN

Date: 2023-05-05

Page: 5 of 5

9. Weight of Zinc Coating Test:

Test Method: ASTM A90/A90M-21& client's requirement

Sample	We	eight of Zinc coa	iting	Average	Req.	Con.
Sample		(g/ Kg)		(g/Kg)	(g/Kg)	Con.
001	38.91	40.88	38.60	39.46	≥30	Pass

Note: 1. The results comply with the client's requirement.

2. The coating information is supplied by the client.



*******End of report******

The test report shall only be used for clients' scientific research, teaching, internal quality control, product research and development, etc...and just for internal reference.



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at https://www.sgs.com/en/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client is nstructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company, Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com